SL207ZD
Electric pallet truck

LR s 4
Parts list EE4HF

20250217 V02



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHERABEN, ZAFMBIERSEHRT. DEEIRXEBIETN, & Z T e AR SR Z TN 58 RN SR Z4F0, W et SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A a—5.2 Wiring Harness Assembly
B 5.9201 Wiring Harness Assembly
C 5.902  Wiring Harness Assembly

A:Section 5.2 is the original version.
B:Section 5.201 is the version that some parts in the Section 5.2 have been changed
C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



M=
H3x
B ZAMH K AU Z R B ER 7y, B EE A SBCE AR 51 H sk
FHAAE
Item fA PR AR F, BAEZRATIE. Part No.&F/F 1) — RFIHAFE F1TH 55, Description &M X FHIE AR TR 565, Qty RERZF4AE
X4 %R . Applied Date Kox 12 EFEH IR EYEHE . Remark & H SRAN7E U EAHE (W10 4274 . 1 B FIRFIESE ).
BAERFHHEZR
#HE 1.

Item Part No Description Qty Applied Date Remark
Ji Nz EAS Kot & H #IE

1 02. XDC. 3556 Battery L EERT 1 24V/20AH

1 02. XDC. 3557 Battery FLLER] 1 24V/30AH
A :> 1 02. XDC. 3558 Battery BHLHL 1 24V/40AH

2 03.0132 Screw M5X 8 AT 5

7 03. 0245 Nut M12 o8 2

8 03. 04790 Spring (L5 2
B :> 9 01 | 30.01.6685 Wheel Frame LS 1 -210125

9 02 | 40.11.048 Wheel Frame Ley 1 210125~

6 02. KSCX. 0001 Cover T AR 1

7 03. 0243 Nut M10 38 2 Cancel/HLil
C :> 8 40. 11. 040 Roller T 2

9 03. 1088 Bolt M10X60 [EYES 2

3 33.054. 0001 Frame (550) E Y 1

3 33. 054. 0002 Frame (685) Eyn 1
D |:> 4 03. 02393 Screw M6X 16 I8%T 6

5 40. 18. 005 Shaft (550) S 1

5 40. 15. 044 Shaf't (685) SCHER 1

6 33. 036. 0007 Push Rod Welding HERT 2 For 1800Kg
E I:> 7 03. 0691 Bushing®19X ®16X15  HALE 4

8 03. 0305 Round Pin®5X 30 FAPE B A 10




A: 5 1 2Rz EHA A AR .
B: J¥%5 9 FRZEFMA —AEH BN TG 32 B BAT7EA Wt 2: 47 7= 5 22
C: 75 7 RRIEZFMHICH, ITIEIEERA S .
D: J¥'5 3 RREREBMA A FIHME, 550 51 685 FRn G XMANTE. 75 5 FRoRBELH T 5t XAk 58 1 =54
E: 7% 6 Rz A EE 1800KG 42,
1. FABfEEZR

- 210125 : #ub# 2021 4 01 A 25 H

210125- : EIAET 2021 4F 01 A 25 H

2. AFFISids

01 : #ubLFs% o1

02 : T 02



#E 2.

A +—5.2 Wiring Harness Assembly
B R
B 5.901 Wiring Harness Assembly
LRER
(< 5.202 Wiring Harness Assembly
BREM

A: FET 5.2 RORJEIEIRA

B: W 5.201 FRESMGIRA (FH7 5.2) EERMAHHALRE,

C: T 5.202 RRTEAERA (FF7 5.201) LEHEHHAE,

él"TLTF"JA#FHT, TE AR HE RN FAS 222 (1 38 FH N R 40 W7 448 BT a8 ) 4 R iR R A5 R



Index H3
1 Body System & RS

1. 1 FOrk Carriage SYSTOM X BRI ettt ettt ettt e et et e eteeaeent et e eseeaeenseereenas iR REXHE.
1.2 MAin Frame ASSEmMD LY 5 B R oottt ettt ettt a ettt eete et et et et eseeseeseeae et e esessensensesseseeae et e esessensensensenseseeteesensennas 2
1.3 Connecting ROd Components T T A . ettt ettt ettt et et e et e ere et e eteeseerseeteeaeeasenseene e 4
1.4 Balance Wheel AssSembly S de ZE At o ettt et ettt et et et e ettt e et e ete et eteeteeas et e eseeteenseseeaeeasenes 5
1.5 Pedal Components A ..ottt ettt ettt et et et e et e e e et e eatene et e ea e eat et et e eteent et e eteete et eeteeteenreteereas 6
1. 6 HOUSTNG ASSEMD LY A B JEl it ereereereeteeteete ettt et ettt et e et e et et et e eteeae et e eteeseeaseaeeseeseenseeseeseeesenseesseseessesseeseeseenseaseeseessenseeseessensenseeseens 7

2 Drive System IXZI R4

R D A R G T 1] A Ly ) 2T 8

3 Operating System ¥R\ RS

3. 101 OpETating SYSTOM FHEZN ZR BT o eov ettt ettt ettt et et et e et ettt e st eteeteete et et et et e st e st easessese et e et e s ensentensensensessereeseesensens 10
3.2 Handle Head ASSembD Ly o S Aol i oottt ettt et ettt ettt et e eteeae e e e et e eteene e s e eteensenseeseensenseeseessensenseeseensenseeseeseeneens 11

4 Hydraulic System BERS

A, 1 HYATAULic STSTEM TR E ZRG eeereereereeeeeee et et et et ettt et ettt e te et e et e et et e e e enteaeeteetees e et et et ensensensessese et e et e s ensentensensessereereeseesensens 13



4.2 Hydraulic PUMD ASSEMD LY Bl 7T B Tttt ee ettt et e et e et e et e teeae et e ereeeseeeaeeseerseenseeseeeseeassenseenseenseeseenssensean 14

5 Electrical System HS RZ

B. 1 EL1eCtrTical SYSTOM HL R 2R o eeeeeeeteereeteeeeete et et et e et e et et e et e eteeae et eeteeteeateeteeseetseateeseeseesseseeteessenseseessessenseeseessenseeseeasensenseeseenis 15
5.2 Electronic Components (1232)  FEFEZHAE (1232) oottt ettt ettt et st e e eneneas 16
5.3 Wiring Harness ASSEmMBDIY 2R T Il Bl e oottt ettt ettt e ettt eteeteeteese s e s enseneeseeseeseereesenseneens R RENRL,
5.4 Cable Assembly (Lead Acid Battery) HLZEEM HEEREITE) oottt 18

5.5 Cable Assembly (Lithium battery) HLZGEEE CEREETI) oo 19



BITIExR

R & BT A BMRS BT EI
20240715 V01 TR IR RAR
20250217 V02 Rk NO.2025041 | D: 3. 101 f&H5 20301010585 %% ) J8 B #% 20 A4 B 24l 20301010002 F ] 887 75 2H A




1.

1

Fork Carriage System

MR G

ITtem Part No. Description Qty Applied Date Remark

55 R 4 #HE & HH k-
1 30101160017 | Set Bolt M16X55 L83 1 03. 0394
2 30301160002 | Nut M16 453 1 03. 0260
3 30411160002 | Spring Washer @16 AR 1 03.0017
4 30401160002 | Flat Washer ®16 T 1 03. 0047
5 20101010407 | Fork X 22 540 1
5 20101010401 | Fork X % 685 1
6 50402000006 | Pullback spring S 3 1 03. 0896
7 20101010148 | Stop plate PR ALK 1 33.035. 0007
8 30201080022 | Screw M8X20 B2AT 2 03. 0817
9 51103000061 | Roller assembly R 4 02. 01. 3068
10 51103000022 | Regulating screw VRl ¥4 4 02.01. 30683
11 51103000023 Release plate AE A B 4
12 51102000001 | Idler wheel R 4 02.01. 3071
13 30421350001 | Cir clip For Shaft ®35 #h/f 4 4 03. 0583
14 51103000024 | Holder b& 4 4 02.01. 30681
15 51103000025 | Dustproof gasket 74 R 4 02. 01. 30682
16 20201000669 | Front panel B #H AR 1 30.01. 6376
17 30251080029 | Screw M8X16 B2AT 4 03.0116



javascript:;

1.2

Main Frame Assembly

I

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 20101010392 | Frame (540) 2 (540D 1
1 20101010393 | Frame (685) % (685) 1
2 56008000001 | Strong magnet R 2 19. 1351
3 20101010397 | Mini clamshell N 1
4 50201100004 Clamp screw B 4T 2 03. 0593
5 20101010399 | Panel A 1
6 30251060029 | Screw M6X16 BEAT 6 03. 0089
7 30351060005 | Nut M6 L 33 2 03. 0587
8 20201001962 | Upper cover plate FEKR 1
9 30251060025 | Screw M6X12 BEAT 4 03. 0090
10 30201050011 | Screw M5X16 BZAT 2 03.0133
11 30411050001 | Spring Washer ®5 A 2 03. 00132
12 30401050001 | Flat Washer ®5 T 2 03.00511
13 20201001946 | Latch fixing plate T E AR 1
14 50401000072 | Spring ek 1
15 20201001903 | Plug e 1
16 30501050008 | Round Pin ®5X30 3 B A 1 03. 0305
17 20101010402 Battery gate A 1
18 20206000203 | Battery baffle B AR 1 30. 34. 0014
19 30411080002 Spring Washer @8 A 8 03.0012
20 30301080001 | Nut M8 853 2 03. 0258
21 54316000001 | Shock Pad W B 2 02.01. 2315
22 20201001941 | Pulley bottom B H JRAR 2
23 30201080024 | Screw M8X25 B2AT 8 03. 01562
24 51108000008 | Roller B 5 30.01. 6610
25 30201080007 | Screw M8X40 B2AT 6 03.1099
26 30401080001 | Flat Washer ®8 A 6 03. 00512



javascript:;
javascript:;

1.2

Main Frame Assembly

I

ITtem Part No. Description Qty Applied Date Remark
FE KA £ %% & B &
27 51231000044 | Balance Wheel Assembly — F#74b 44+ 1
28 20301010577 | Drive Assembly R B A 1
29 30201080028 | Screw M8X16 BEAT 2
30 30201060020 | Screw M6X16 4247 4 03. 0147
31 20201001957 | Small cover plate N 1
32 20101010398 seat board R 1
33 54411000002 | Seat cushion i 1 81.025. 0001
34 54410000004 | Lazy back S 1 81. 025. 0002




1.3

Connecting Rod Components

HEATALE

2

ITtem Part No. Description Qty Applied Date Remark

55 R 4 #HE & HH k-
A 20301010583 | Connecting Rod Components & #F 4 {4 2
1 54001000009 | Bushing®23X 20X 16.5 #EHA%E 8 03. 0453
2 51251000014 | Connecting Plate #R 4 30. 01. 1290
3 30701020007 | Bearing A& 8 03. 90. 057
4 51241000019 | wheels ®F 4 02.17. 0119
5 50101200040 | Front Shaft GIE % 4 30. 01. 3459
6 30501050003 | Round Pin @®5X35 3 AR 4 10 03. 0303
7 55103000013 | Block J1 % R 2
8 54002000016 | Bushing® 17X ®19X12 E4HE 4 03. 0460
9 50101170006 | Shaft AT 2 30.01. 11871
10 30501050008 | Round Pin @5X30 3 AR A 2 03. 0305
11 55501000104 | Push Rod H#AF 2
12 54002000023 | Bushing® 20X ®23X20 E4HE 4 03. 0450
13 50105200010 | Shaft Vik-g 3k 4 33.025. 0015
14 30401080001 | Flat Washer ®8 A 4 03. 0050
15 30411080002 Spring Washer @8 A 4 03.0012
16 30101080003 | Set Bolt M8X20 A 4 03. 0357
17 51108000035 | Rushing RF 2 30. 22. 0004
18 55101000002 | Bracket R 2 30. 16. 0038
19 50105200016 | Shaft R4 2
20 30201080022 | Screw M8X20 B2AT 2 03. 0817
21 20201000531 | Exit roller BERTF 2 30.01. 1814
22 50101200059 | Shaft A1 St 2 30. 22. 0002
23 20301020905 | Twin Wheel Frames WAt EAT R 2




1.4

Balance Wheel Assembly
P A

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 51231000044 | Balance Wheel Assembly — F#74b 44+ 1
1 30301360001 | Nut M36 42 M36 1
2 30711000002 | Bearing & 1 03.90. 131
3 51251000031 | Bracket b& 4 1
4 30101100022 | Set Bolt M10X100 L33 1 03. 03641
5 30101100018 | Set Bolt M10X80 43 1 30. 35. ZC. 220
6 20201000529 | Dust Cover 7 % 2 30.01. 17781
7 20201000526 | Washer #E 2 30.01. 1778
8 30701020007 | Bearing B 2 03. 90. 057
9 51241000032 | wheels ®F 1 02.LZ. 0127
10 50301100002 | Shaft Sleeve HE 1 30.01. 1277
11 30311100001 | Nut MI1O L4513 2 03.0243
12 20101010211 | Wheel stand i 1 33. 2354
13 50401000051 | Spring ek 1 02.01. 21131
14 50406000002 | Elastomer 1R 1 03. 04400




1.5

Pedal Components

R A

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-

A 20301010582 | Pedal Components BEAR B R 1

1 30351060005 | Nut M6 iR 4 03. 0587

2 20301010581 | Foot pad Ji A 1

3 20101010395 | Foot treadle i B AR 1

4 30101060011 | Set Bolt M6X20 L33 4 03. 0410

5 30411060002 | Spring Washer @6 AR 4 03.0011

6 30401060001 | Flat Washer ®6 A 4 03. 00512




1.6 Housing Assembly
Hh B SRR
1 ITtem Part No. Description Qty Applied Date Remark
FE KA £ #HE & HH &iE
a't /\2 1 54302000195 | Handle cover left FIHE A 1 02. FGJ. 01628
/ 2 30211050003 | Screw M5X12 B2AT 2 03. 02261
3 3 54302000196 | Handle cover right FHEBEL 1 02. FGJ. 01629
4 30201060021 | Screw M6X20 AT 2 03.0149
/ﬁ§§~ . 3
p’)‘/gdﬁ:’( (;Lffﬁ)/\ 5 30411060002 | Spring Washer @6 2 4k 2 03.0011
<" =t
,,2\(/ / S TTT s e 6 30401060001 | Flat Washer ®6 A 2 03. 00512
(g’,,' \ r‘\\\ 4 ";?.‘
Voot TS~ // A 7 54302000197 | Flat cover =RE 1 02. FGJ. 01630
N [ T~ A
~~ Vs v
A e . 8 30351060005 | Nut M6 g 2 03. 0587
1
by A |
p o 1 // ” |
Il 1 .- v |
1 i | ’ ,,} .
: i | L1/ ,
. i !
! ] 1 /T
[ | [ !
[ \ L !
1 ) [ 4 !
! ! 1 ! i
|Il \ i :
N | 1 '
:III ! ’l 1
" ! | 27 |
1 ,:' 1 [ :
||| ’ ,I\ 1 3
I\I"I;Vege Tl _JI e ;%
AN 4 F )T
RN (4] P !
5\ | RSO R P Pt e b
T : = : //
| |\ ' ,/
- '
e P
| el - . -7
T~ -




2.

1

Drive Assembly

9zl R

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 20301010577 | Driving Assembly LS~y 1
1 55704000007 | Electromagnetic brake w5 | o B 1 02.01. 0053
2 70401000006 | Ac drive motor A2 3 IR 2 B AL 1 02.DJ. 0081
3 30201080004 | Screw M8X20 H2AT 8 03. 01550
4 30411080002 | Spring Washer ®8 A 24 03.0012
5 30101140007 | Set Bolt M14X50 243 5 03.0780
6 30411140002 | Spring Washer @14 AR 5 03.0016
7 30401140003 | Flat Washer ®14 A 5 03. 0045
8 20201001388 | Driving base plate B3 KRR 1
9 70309000009 | Encoder AR 1 02. BMQ. 2138
10 73109000014 | Small Magnetic Head AN:PS 1 02.01. 2152
11 70402000001 Steering motor 1 HLAL 1 02.DJ. 2102
12 30201080022 | Screw M8X20 B2AT 4 03. 0817
13 52105000053 | Steering motor pinion % 18] B AL/ # 1
14 30401060006 | Large washer ®6 A 1 03. 0644
15 30411060002 Spring Washer @6 A 1 03.0011
16 30201060020 | Screw M6X16 B2AT 1 03. 0147
17 70109000000 | Proximity switch BN X 1 19. 034653
18 30211040007 | Screw M4 X8 BZAT 2 03. 02150
19 30411040002 Spring Washer ®4 a4 2 03. 0008
20 30401040005 | Flat Washer ®4 A 2 03.1138
21 20203000664 | Mounting sleeve REE 1 57700001060
22 51241000021 | wheels ®F 1 02.LZ. 0121
23 30351140001 | Nut M14X1.5 453 6 03. 02020
24 52105000023 | Output shaft Hr A 1 02.01. 9083
25 30802065002 | oil seal o 1 02.01. 9086
26 30702050003 | Bearing & 1 03. 90. 059



javascript:;

2.

1

Drive Assembly

9zl R

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH &iE
27 50204160003 | 0il plug iHE 1 02.01. 9088

28 30803016001 | Washer R ] 1 03. 0483

29 30201080007 | Screw M8X40 BEAT 8 03. 01590
30 52105000050 | Gearbox A K 1

31 30702060001 | Bearing A& 1 03. 90. 060
32 52105000020 | Arc gears K IR E I 1 02. 01. 9080
33 50203300001 | Nut M30X1.5 453 1 02.01. 00801
34 52105000019 | Shell cover Tk 1 02.01. 9079
35 50204140003 | 0il plug HE 1 02.01. 9089
36 30251080012 | Screw M8X16 BEAT 8 03.0117

37 30601080003 | Flat key i 1 02.01. 9087
38 30702025001 | Bearing A 2 03. 90. 035
39 52105000043 | Big helical gear KA 1 02.01. 9081
40 50205200001 | Nut M20X1.5 LA 1 02. 01. 9090
41 52105000024 | Gear wheel 5 1 02. 01. 9084
42 20201000508 | Stripe induction strip 4tk &R 4 1

43 30211040019 | Screw M4X10 B2AT 3 03. 04170
44 30201080005 | Screw M8X25 HEAT 4 03. 01560
45 30711160001 | Bearing & 1 02.01. 0071
46 30201080032 | Screw M8X35 B2AT 8 03.0158

10



javascript:;

3. 101

Operating System

BIERG

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 71501000001 | Handle head assembly A Sk ERk, 1 02. SB. 317515
2 54001000021 | Bushing ®17X ®19X10 #EHAAE 2 03. 0456
3 30251060029 | Screw M6X16 BEAT 4 03. 0089
4 20101010400 | Operation panel BIEER 1
5 30351060005 | Nut M6 442 M6 4 03. 0587
6 | 01 | 20301010585 | Steering Sensor B 18] R L 2% 2ELAF 1 -20250217
6 | 02 | 20301010002 | Steering Sensor B 18] R L 28 2EL1F 1 20250217~ 81. 004. 033
7 20101010394 | Coupling head 2 S 1
8 50106170002 | Shaft F AR 1 30. 48. 0004
9 55221000052 | Handle Bar F AT 1
10 30201080022 | Screw M8X20 BZAT 2 03. 0817

11



javascript:;
javascript:;

3.2 Handle head assembly
T S

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
A 71501000001 | Handle head assembly A Sk ERk, 1 02. SB. 317515
1 71511000015 | Belly Switch B BFF X 1 16. 0038
2 71511000016 | Spring ek 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug A %k 4 02.01. 317725
5 70103000006 | Micro Switch WA I % 7
6 71511000007 | Lift Button Base T+ W 5 4R E 2 02.01.317718
7 71511000004 | Lift Button Fr A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EA4# 2 03. 0760
9 73109000011 | Fixing Sleeve EHEE 2 30. 01. 3427
10 71511000018 | Spring ek 3 03. 0726
11 71511000005 | Horn Button 9\ 3% Al 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw B2AT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 Accelerator Assembly Jin 3% 25 H K, 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers K AE 2 03. 0735
20 71511000012 | Bracket Left & ¥ 1 30.01. 3423
21 71511000112 | Shaft Sleeve HAE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410

12




3.2

Handle head assembly
T S

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
27 30201050019 | Screw M5X55 H2AT 2 03.0751
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button H#R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777

13




4.1

Hydraulic System

BE RS

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
1 40401024023 | Hydraulic Pump Assembly #1771 %70 1 02. DLDY. 01171
2 30201080005 | Screw M8X25 B2AT 2 03. 01560
3 20201001902 | Stents b& 4 1
4 30201080003 | Screw M8X16 H2AT 2 03. 01530
5 40301500071 | 0il Cylinder hi:Eins 1 02. YG. 20567
6 30251100025 | Screw M10X30 B2AT 4
7 30803014001 | Washer R ] 1 03. 0482
8 40201140011 | Pipe Joint Bk 1 02.01. 324327
9 30401100002 | Flat Washer ®10 A 4 03.00513
10 30411100002 | Spring Washer @10 B 4 03.0014
11 30301100003 | Nut MI10 453 4 03. 0259
12 40202140004 | Angle Coupling HA#EX 1 02. YYL. 32003
13 40101140326 | Hose e 1

14




4.2

Hydraulic Pump Assembly

EIpL

ITtem Part No. Description Qty Applied Date Remark

55 R 4 #HE & HH k-
A 40401024023 | Hydraulic Pump Assembly #1771 %70 1 02. DLDY. 01171
1 20101030752 | Cable e B B 1
2 70402000007 | Motor HinR A @ 1 02.DJ. 33618
3 54312000003 | Cover B e 2 02.01. 2265
4 70303000006 | Relay Starter HinEm 2 1 02. 01. 2207
5 54012000012 | Clamp Eiok i 2 03. 1045
6 40411000027 | Coupling BhAm 1 02.01. 9308
7 40407000006 | Adapter F0 R 1 02.01. 9309
8 40405000038 | Check Valve B [a] ] 1 02.01. 9028
9 71531000003 | Valve Element B 7 IR 1 02.01. 9150
10 71531000031 | Electromagnet B R 4 B 1 02.01. 9366
11 40405000056 | Relief Valve i IR 1 02.01. 9151
12 40405000006 | Pressure Valve JE A AME 1R 1 02.01. 9385
13 30801067001 | O-ring 0AH 1 02.01. 9317
14 30801017001 | O-ring 0AH 1 02.01. 9157
15 40402000006 | Gear Pumps H R 1 02. 01. 9059
16 30201050020 | Screw M5X65 BZAT 2 03. 0967
17 30411050001 | Gas Spring @5 A 6 03.00132
18 40411000060 | Right Angle Joints BATE 1 02.01. 0340
19 40412000005 | Filter E W 1 02.01. 9310
20 40410000010 | Cover 48 = 1 02. 01. 30423
21 40409000002 | Tank i 48 1 02.01. 9311
22 30401050001 | Flat Washer @5 T 4 03.00511
23 30101050010 | Bolt M5X12 43 4 03.0911

15




0.

1

Electric System

HA RS

:%.,.

K

¢
R

Y

T

,
>,
7
,
,
,
‘e\\
,
.

NN

@

~.
I it

>N

7 -
fm—=

y

y
AL
N

~

8
<

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & H# &iE

1 30201080022 | Screw M8X20 H2AT 4 03. 0817

2 70301000011 | Ac electronic control A AR 1 74700000073
3 70105000001 | Key switch AR X 1 02.01. 2186
4 30251050016 | Screw M5X16 H2AT 2 03. 0085

5 70104000005 | Stop Switch REFX 1

6 70601000006 | Electricity Meter BE & 1

7 30401060001 | Flat Washer ®6 A 2 03. 00512

8 30411060002 Spring Washer @6 A 2 03.0011

9 30201060023 | Screw M6X 30 B2AT 2 03.0151

10 30201040016 | Screw M4 X8 AT 15 03. 0144

11 30411040002 | Spring Washer @4 A 17 03. 0008

12 30401040005 | Flat Washer ®4 A 12 03.1138

13 70110000001 | Foot pedal i 5 F % 1 02.01. 2236
14 54331000005 | Wire EPY:3 6 02. 01. 02070
15 30201050007 | Screw M5X12 AT 2 03. 1087

16 20201000160 | Connector seat RELE 1 30. 11. 0001
17 70501240007 | Cell ) 1 02. XDC. 219201
18 54101000006 | Jockey card %3+ 10 2 03. 04611

19 30201060038 | Screw M6X12 AT 4 03.1231

20 70103000001 | Micro Switch W FF X 1 02.01. 2182
21 54305000002 | Switch Box Fxe 1
22 30211040011 | Screw M4X25 AT 2 03. 0223
23 70331000412 | Electric control board LR 1 20202001692
24 70302000011 | Steering controller B 1] 15 ) £ 1 02. KZQ. 2369
25 30201040011 | Screw M4X30 B2AT 2 03.0125

16




5.2 Electronic Components (1232)
A (1232

ITtem Part No. Description Qty Applied Date Remark
55 R % %& & H# &iE

A 70301000011 | Electronic Components B 1

1 70331000402 | Plate IR LR 1

2 70303000000 | Relay ke, 2 1 02.01. 21621

3 30411060002 | Spring washer @6 B 2 03. 0011

4 30211060007 | Screw M6X12 BEAT 2 03. 0227

5 70331000005 Positive Copper Strip LR 1 16. 0481

6 30411080002 | Spring washer @8 G 2 03. 0012

7 30301080001 | Nut M8 L4513 2 03. 0258

8 30201060037 | Screw M6X16 B2 AT 5 03. 0934

9 30211060009 | Screw M6X20 BT 4 03.0233

10 70302000027 | Controller HHE 1 02. KZQ. 2159

11 70331000009 | Positive Copper Strip EERS 1 16. 0622

12 70331000008 | Copper Guide Plate HF A 1 16. 0621

13 30211050003 | Screw M5X16 AT 4 03. 02261

14 70701000003 | Fuse R 22 2 02. 01. 2000

15 70711000001 | Base W 2 B 2 02. 01. 3057

17




5.3 Wiring Harness Assembly (1232)
AN (1232)

T0:Height limit switch &
REFX 7
T0:Tenperature sensor 10:Interlock

il{i! «) 4

.". ©
T0:raked % [ é‘!‘
— ULy L 5
10:Ralking encoders (-

10:Turn to
encoders

RA&H

T0:Battery BMS CAN
B MCAN

]
i,
T0:Proxinity svitches
BiEFx
~ _'_': T0:Pump contactor
10:Key switch HRF% ’I
=0
10: Horn WA

10

T0:P = /
:Programmer —
wes T P

T0:Valve BB

T0:Hode switch BAFFX
e

10: Controller / ‘,‘j
BhE A Y\ T0:Throttle
/ \ —
- =t
é’/ TO:Lift/lower/horn switch

=" L7/TR/MNFX

LT D=
//l/l/'/"/'/’ el ser ALABE \ "‘)’)% 10:Contactor B

. R
mQ 10:3- HEsH \O 10:B+ BEER

’,._” 10:Controller S

ITtem Part No. Description Qty Applied Date Remark
FE KA £ %% & B &
20101030534 | Wiring Harness Assembly £ 3K & & 1
20101040003 | Fuse R 22 1

18




5.4 Cable Assembly (Lead Acid Battery)
FHLZE Al TR i)

ITtem Part No. Description Qty Applied Date Remark
T R E ¥%E i& fl B # -
A 20101030535 | Cable Assembly Y7 1
1 20101030551 | Body plug wire assembly  ZE{&#E sk & At 44 1
2 Battery plug wire
20101030552 R A Sk A AT AL 1
assembly
3 20101030540 | Scram - Safety cable AE-REEHL 1
4 20101030541 | Pump motor cable R EALIEAR B4 4 1
5 20101030542 | Pump motor cable Foe AL AR B 4 4 1
6 20101030543 | Motor U-phase cable AL U AE 404 1
7 20101030544 | Motor V-phase cable ALV AE A 1
8 20101030545 | Motor W-phase cable L W AE L4 4% 1
9 Steering controller B 5] 28 E AR
20101030546 1
cable Y&
10 Steering controller B 5 2 AR
20101030547 1
cable ER3
11 20101030548 | Steering motor M1 cable %[ B AL ML B, 45 % 1
12 20101030549 | Steering motor M2 cable % [ B AL M2 B, 45 % 1

19




5.5

Cable Assembly

i

Bl (R

(Lithium battery)

afeo

ITtem Part No. Description Qty Applied Date Remark
55 R % %& & H# &iE
A 20101030884 | Cable Assembly WSy 1
1 20101030885 | Body plug wire assembly — F/&# k& a4 4 1
2 20101030540 | Scram — Safety cable AfF-RF B & 1
3 Steering controller B 45 ) B EAR
20101030546 1
cable 4%k c
Steering controller B 16 5 B R
4 20101030547 1
cable 4 &
5 20101030548 | Steering motor M1 cable %[ B AL ML B, 45 % 1
6 20101030549 | Steering motor M2 cable %% [ B ALM2 B4 4 1
7 20101030541 | Pump motor cable FEALEAR B 454 1
8 20101030542 | Pump motor cable R AR L 1
9 20101030543 | Motor U-phase cable B AL U AR L 4 1
10 20101030544 | Motor V-phase cable ALV A A& 1
11 20101030545 | Motor W-phase cable ELAL W AH B4 & 1

20




21



AT B ek 2% oh 11 5 OR B AR REAL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

22



	1.1
	Fork Carriage System
	叉架系统
	03.0116
	1.2
	Main Frame Assembly
	车架总成
	1.2
	Main Frame Assembly
	车架总成
	1.3
	Connecting Rod Components
	连杆组件
	1.4
	Balance Wheel Assembly
	平衡轮组件
	1.5
	Pedal Components
	踏板组件
	Pedal Components
	1.6
	Housing Assembly 
	外罩总成
	2.1
	Drive Assembly
	驱动总成
	2.1
	Drive Assembly
	驱动总成
	3.101
	Operating System
	操作系统
	3.2
	Handle head assembly
	手柄头总成
	3.2
	Handle head assembly
	手柄头总成
	4.1
	Hydraulic System
	液压系统
	4.2
	Hydraulic Pump Assembly
	动力单元
	5.1
	Electric System
	电气系统
	5.2
	Electronic Components（1232）

	电控组件（1232）
	Electronic Components

	5.3
	Wiring Harness Assembly （1232）
	线束总成（1232）
	5.4
	Cable Assembly（Lead Acid Battery）
	电缆总成（铅酸电池）
	5.5
	Cable Assembly （Lithium battery）
	电缆总成（锂电）

